samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13750 49.3 -38.9 88.2 55.36 40.7 19.31 | 66.07 - - P H
20625 34.77 -39.23 74 55.14 37.85 -3.25 | 54.97 - - P

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

802.11a
CH 185
13750 49.17 -39.03 88.2 55.23 40.7 19.31 | 66.07 - - P
6875MHz
20625 34.96 -39.04 74 55.33 37.85 -3.25 54.97 - - P
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C38 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 7 6525~6875MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
13070 48.49 -39.71 88.2 55.86 39.86 18.63 65.86 - - P H
19605 35.35 -38.65 74 55.51 38.27 -3.27 55.16 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HEZ20 Full H
CH 117 13070 48.93 -39.27 88.2 56.3 39.86 18.63 65.86 - - P \%
6535MHz 19605 35.39 | -38.61 74 55.55 | 38.27 | -3.27 | 55.16 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number 1 C39 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13390 49.04 -24.96 74 55.78 40.3 18.95 65.99 - - P H
13390 39.7 -14.3 54 46.44 40.3 18.95 | 65.99 - - A | H
20085 34.2 -39.8 74 54.52 38.03 -3.35 55 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 13390 49.25 |-24.75 74 55.99 40.3 18.95 | 65.99 - - P |V
6695MHz 13390 39.83 | -14.17 54 46.57 40.3 18.95 | 65.99 - - AV
20085 334 -40.6 74 53.72 38.03 -3.35 55 - - \Y
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C40 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13750 49.74 -38.46 88.2 55.8 40.7 19.31 66.07 - - P H
20625 35.86 -38.14 74 56.23 37.85 -3.25 | 54.97 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 185 13750 48.56 -39.64 88.2 54.62 40.7 19.31 | 66.07 - - P \Y,
6875MHz 20625 34.32 | -39.68 74 5469 | 37.85 | -3.25 | 54.97 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C41 of C82




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 7 - 6525~6875MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
13130 49.3 -38.9 88.2 56.63 39.86 18.69 65.88 - - P H
19695 36.83 -37.17 74 57.06 38.18 -3.29 55.12 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 123 13130 49.04 -39.16 88.2 56.37 39.86 18.69 65.88 - - P \%
6565MHz 19695 35.52 | -38.48 74 55.75 | 38.18 | -3.29 | 55.12 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C42 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13370 50.16 -23.84 74 56.91 40.3 18.93 65.98 400 60 P H
13370 40.37 | -13.63 54 47.12 40.3 18.93 | 65.98 | 400 60 A | H
20055 34.02 -39.98 74 54.28 38.09 -3.35 55 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 147 13370 49.37 -24.63 74 56.12 40.3 18.93 65.98 141 331 P \%
6685MHz 13370 40.18 | -13.82 54 46.93 40.3 1893 | 6598 | 141 | 331 | A | V
20055 33.59 | -40.41 74 53.85 38.09 -3.35 55 - - \Y
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C43 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13770 49.23 -38.97 88.2 55.36 40.62 19.33 66.08 - - P H
20655 35.77 -38.23 74 56.07 37.91 -3.24 54.97 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 187 13770 48.96 -39.24 88.2 55.09 40.62 19.33 | 66.08 - - P \Y
6885MHz 20655 3558 | -38.42 74 55.88 | 37.91 | -3.24 | 54.97 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C44 of C82




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 7 - 6525~6875MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
13250 50.09 |-23.91 74 57.41 39.8 18.81 | 65.93 | 357 | 161 P H
13250 40.48 -13.52 54 47.8 39.8 18.81 65.93 357 161 A H
19875 34.2 -39.8 74 54.48 38.1 -3.33 55.05 - - P H
H
H
H
H
H
H
H
802.11ax H
HES8O0 Full H
CH 135 13250 49.59 -24.41 74 56.91 39.8 18.81 65.93 181 216 \%
6625MHz 13250 40.28 -13.72 54 47.6 39.8 18.81 65.93 181 216 A \%
19875 35 -39 74 55.28 38.1 -3.33 55.05 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number 1 C45 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13410 50.98 -37.22 88.2 57.7 40.3 18.97 65.99 238 210 P H
13410 40.3 -27.9 68.2 47.02 40.3 18.97 | 65.99 | 238 | 210 A | H
20115 34.79 -39.21 74 55.1 38.03 -3.34 55 - - P H
H
H
H
H
H
H
H
802.11ax H
HES8O0 Full H
CH 151 13410 4959 |-38.61 88.2 56.31 40.3 18.97 | 65.99 | 371 | 230 P |V
6705MHz 13410 40.55 |-27.65| 68.2 47.27 40.3 18.97 | 6599 | 371 | 230 | A | V
20115 35.42 | -38.58 74 55.73 38.03 -3.34 55 - - \Y
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C46 of C82

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
13730 50.65 |-37.55 88.2 56.81 | 40.62 | 19.29 | 66.07 | 220 | 237 | P | H
13730 41.12 |-27.08 68.2 4728 | 40.62 | 19.29 | 66.07 | 220 | 237 | A
20595 34.65 |-39.35 74 55.07 | 37.82 | -3.26 | 54.98 - - P
802.11ax
HESO Full
CH 183 13730 50.2 -38 88.2 56.36 | 40.62 | 19.29 | 66.07 | 359 | 129 | P
6865MHz 13730 4095 |-27.25 68.2 47.11 40.62 | 19.29 | 66.07 | 359 | 129 | A
20595 34.25 |-39.75 74 54.67 | 37.82 | -3.26 | 54.98 - -

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : CA47 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 7 - 6525~6875MHz

WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
13330 48.95 | -25.05 74 55.88 40.14 18.89 | 65.96 - - P H
19995 35.08 -38.92 74 55.63 37.81 -3.36 55 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 143 13330 48.78 -25.22 74 55.71 40.14 18.89 65.96 - - P \%
6665MHz 19995 34.84 | -39.16 74 55.39 37.81 -3.36 55 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C48 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13650 48.35 -39.85 88.2 54.8 40.4 19.21 66.06 - - P H
20475 34.99 -39.01 74 55.32 37.95 -3.28 55 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 175 13650 48.13 -40.07 88.2 54.58 40.4 19.21 | 66.06 - - P \Y
6825MHz 20475 35.44 | -38.56 74 55.77 | 37.95 | -3.28 55 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C49 of C82




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 7115 98.2 - - 78.78 36.49 13.12 | 30.19 | 319 | 352 P H
* 7115 93.19 - - 73.77 36.49 13.12 | 30.19 | 319 | 352 A H
7125 70.9 -17.3 88.2 51.4 36.55 13.14 | 30.19 | 319 | 352 P H
7125 61.87 -6.33 68.2 42.37 36.55 13.14 | 30.19 | 319 | 352 A H
H

802.11a
H

CH 233
* 7115 96.93 - - 77.51 36.49 13.12 | 30.19 | 311 54 P \Y,

7115MHz
* 7115 90.02 - - 70.6 36.49 13.12 | 30.19 | 311 54 A |V
7125 67.76 -20.44 88.2 48.26 36.55 13.14 | 30.19 | 311 54 P \Y,
7125 58.51 -9.69 68.2 39.01 36.55 13.14 | 30.19 | 311 54 A |V
\Y
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C50 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13790 49.53 | -38.67 88.2 55.72 40.54 19.35 | 66.08 - - P H
20685 35.01 -38.99 74 55.23 37.97 -3.23 54.96 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 189
13790 49.75 -38.45 88.2 55.94 40.54 19.35 66.08 - - P \%
6895MHz
20685 34.8 -39.2 74 55.02 37.97 -3.23 | 54.96 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C51 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
13990 48.52 -39.68 88.2 54.17 40.92 19.55 | 66.12 - - P H
20985 35.25 -38.75 74 55.53 37.77 -3.15 54.9 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 209
13990 49.87 |-38.33 88.2 55.52 40.92 19.55 | 66.12 - - P |V
6995MHz
20985 35.1 -38.9 74 55.38 37.77 -3.15 54.9 - - P \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C52 of C82

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
14230 50.16 -38.04 88.2 55.54 41.04 19.72 | 66.14 - - P H
21345 35.53 -38.47 74 55.46 38.11 -3.14 54.9 - - P
802.11a
CH 233
14230 50.16 -38.04 88.2 55.54 41.04 19.72 | 66.14 - - P
7115MHz
21345 35.53 -38.47 74 55.46 38.11 -3.14 54.9 - - P

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C53 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 8 6875~7125MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7115 102.47 - - 83.05 36.49 13.12 | 30.19 | 329 | 360 P H
* 7115 93.63 - - 74.21 36.49 13.12 30.19 329 360 A H
7125 72.08 |-16.12 88.2 52.58 36.55 13.14 | 30.19 | 329 | 360 P H
7125 62.35 -5.85 68.2 42.85 36.55 13.14 | 30.19 | 329 | 360 A | H
802.11ax H
HE20 Full H
CH 233 * 7115 100.51 - - 81.09 36.49 13.12 | 30.19 | 305 46 P |V
7115MHz |« 7115 92.76 - - 73.34 | 36.49 | 13.12 | 30.19 | 305 | 46 AV
7125 70.76 -17.44 88.2 51.26 36.55 13.14 30.19 305 46 P \%
7125 61.33 -6.87 68.2 41.83 36.55 13.14 | 30.19 | 305 46 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C54 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI 802.11ax HE20 (Harmonic @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
13790 48.95 | -39.25 88.2 55.14 40.54 19.35 | 66.08 - - P H
20685 35.05 -38.95 74 55.27 37.97 -3.23 54.96 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HEZ20 Full H
CH 189 13790 49.18 -39.02 88.2 55.37 40.54 19.35 66.08 - - P \%
6895MHz 20685 35.44 | -38.56 74 55.66 37.97 -3.23 | 54.96 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C55 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13990 48.36 -39.84 88.2 54.01 40.92 19.55 66.12 - - P H
20985 35.13 -38.87 74 55.41 37.77 -3.15 54.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 209 13990 48.25 | -39.95 88.2 53.9 40.92 19.55 | 66.12 - - P |V
6995MHz 20985 34.79 | -39.21 74 55.07 | 37.77 | -3.15 | 54.9 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C56 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14230 48.96 -39.24 88.2 54.34 41.04 19.72 66.14 - - P H
21345 34.95 -39.05 74 54.88 38.11 -3.14 54.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 233 14230 49.89 -38.31 88.2 55.27 41.04 19.72 66.14 - - P \%
7115MHz 21345 3553 | -38.47 74 55.46 | 38.11 | -3.14 | 54.9 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C57 of C82




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7115 101.9 - - 82.48 36.49 13.12 | 30.19 318 351 P H
* 7115 94.91 - - 75.49 36.49 13.12 30.19 318 351 A H
7125.25 78.57 -9.63 88.2 59.07 36.55 13.14 | 30.19 318 351 P H
802.11ax 7125 66.43 | -1.77 | 682 46.93 | 3655 | 1314 | 3019 | 318 | 351 | A | H
HE20 H
Partial H
106/54 * 7115 97.68 - - 78.26 36.49 13.12 30.19 308 44 P \%
CH 233 * 7115 92.15 - - 72.73 | 36.49 | 13.12 | 30.19 | 308 | 44 AV
7115MHz 7125 745 -13.7 88.2 55 3655 | 1314 | 3019 | 308 | 44 | P | V
7125 63.91 -4.29 68.2 44.41 36.55 13.14 30.19 308 44 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C58 of C82
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
* 7085 102.46 - - 83.2 36.34 13.1 30.18 | 319 | 358 P H
* 7085 95.54 - - 76.28 36.34 13.1 30.18 319 358 A H
7166.76 61.29 |-26.91 88.2 41.51 36.8 13.18 30.2 319 | 358 P H
7214.44 51.15 -17.05 68.2 31.1 37.03 13.23 30.21 319 358 A H
H
H
* 7085 100.18 - - 80.92 36.34 13.1 30.18 | 379 46 P |V
802.11ax * 7085 94.32 - - 75.06 36.34 131 30.18 | 379 46 AV
HE40 Full 7139.56 60.32 -27.88 88.2 40.72 36.64 13.15 | 30.19 | 379 46 P |V
CH 227 7224.36 51.3 -16.9 68.2 31.22 37.05 13.24 30.21 379 46 A \%
7085MHz v
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C59 of C82
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
13850 49.01 -39.19 88.2 55.19 40.5 19.41 66.09 - - P H
20775 35.49 -38.51 74 55.39 38.25 -3.21 54.94 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 195 13850 50.19 -38.01 88.2 56.37 40.5 19.41 66.09 - - P \%
6925MHz 20775 35.43 | -38.57 74 55.33 | 38.25 | -3.21 | 54.94 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
14010 49.42 -38.78 88.2 55.07 40.9 19.57 66.12 - - P H
21015 35.43 -38.57 74 55.62 37.86 -3.15 54.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 211 14010 49.61 | -38.59 88.2 55.26 40.9 19.57 | 66.12 - - P |V
7005MHz 21015 3525 | -38.75 74 55.44 | 37.86 | -3.15 | 54.9 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14170 49.73 -38.47 88.2 55.09 41.1 19.68 66.14 - - P H
21255 36.93 -37.07 74 56.77 38.2 -3.14 54.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 227 14170 48.48 -39.72 88.2 53.84 41.1 19.68 66.14 - - P \%
7085MHz 21255 36.87 | -37.13 74 56.71 38.2 -3.14 | 54.9 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
* 7085 106.45 - - 87.19 36.34 131 30.18 319 350 P H
* 7085 97.62 - - 78.36 36.34 13.1 30.18 319 350 A H
7130.92 61.01 -27.19 88.2 41.47 36.59 13.14 | 30.19 319 350 P H
802.11ax 7217 51.03 |-17.17| 682 3098 | 37.03 | 1323 | 3021 | 319 | 350 | A | H
HE40 H
Partial H
242/62 * 7085 102.46 - - 83.2 36.34 131 30.18 380 46 P \%
CH 227 * 7085 95.58 - - 76.32 | 36.34 13.1 | 30.18 | 380 | 46 AV
7085MHz 7167.4 61.01 |-27.19| 882 41.23 368 | 1318 | 302 | 380 | 46 | P |V
7222.12 51.09 -17.11 68.2 31.02 37.04 13.24 30.21 380 46 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C63 of C82
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
* 7025 103.36 - - 84.45 36.05 13.03 | 30.17 | 318 | 356 P H
* 7025 95.61 - - 76.7 36.05 13.03 30.17 318 356 A H
7218.92 60.06 |-28.14 88.2 40 37.04 13.23 | 30.21 | 318 | 356 P H
7218.6 51.61 |-16.59 68.2 31.55 37.04 13.23 | 30.21 | 318 | 356 A | H
802.11ax H
HES8O0 Full H
CH 215 * 7025 98.55 - - 79.64 36.05 13.03 | 30.17 | 365 52 P |V
7025MHz | * 7025 92.03 - - 73.12 | 36.05 | 13.03 | 30.17 | 365 | 52 AV
7202.28 60.93 -27.27 88.2 40.93 37 13.21 30.21 365 52 P \%
7196.2 51.63 | -16.57 68.2 31.65 36.98 13.21 | 30.21 | 365 52 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C64 of C82
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
13890 48.23 | -39.97 88.2 54.14 40.74 19.45 66.1 - - P H
20835 34.44 -39.56 74 54.33 38.23 -3.19 54.93 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O0 Full H
CH 199 13890 48.93 -39.27 88.2 54.84 40.74 19.45 66.1 - - P \%
6945MHz 20835 35.17 | -38.83 74 55.06 38.23 -3.19 | 54.93 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14050 48.71 -39.49 88.2 54.34 40.9 19.59 66.12 - - P H
21075 37.05 -36.95 74 57 38.1 -3.15 54.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 215 14050 49.35 -38.85 88.2 54.98 40.9 19.59 | 66.12 - - P \Y,
7025MHz 21075 36.6 -37.4 74 56.55 38.1 -3.15 | 54.9 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7025 105.85 - - 86.94 36.05 13.03 | 30.17 316 348 P H
* 7025 97.35 - - 78.44 36.05 13.03 30.17 316 348 A H
7170.28 60.91 -27.29 88.2 41.11 36.82 13.18 30.2 316 348 P H
802.11ax 7218.92 51.35 |-16.85| 682 3129 | 37.04 | 1323 | 3021 | 316 | 348 | A | H
HES0 H
Partial H
484/66 * 7025 101.17 - - 82.26 36.05 13.03 | 30.17 332 40 P \%
CH 215 * 7025 94.31 - - 75.4 36.05 | 13.03 | 30.17 | 332 | 40 AV
7025MHz 7188.84 6131 |-26.89| 88.2 4139 | 3693 | 132 | 3021 | 332 | 40 | P | V
7216.36 51.24 -16.96 68.2 31.19 37.03 13.23 30.21 332 40 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C67 of C82
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6985 102.53 - - 83.77 35.9 13.01 | 30.15 | 336 | 354 P H
* 6985 95.71 - - 76.95 35.9 13.01 30.15 336 354 A H
7127.72 59.97 -28.23 88.2 40.45 36.57 13.14 | 30.19 | 336 | 354 P H
7132.2 52.01 |-16.19 68.2 32.47 36.59 13.14 | 30.19 | 336 | 354 A | H
802.11ax H
HE160 Full H
CH 207 * 6985 99.82 - - 81.06 35.9 13.01 | 30.15 | 304 51 P |V
6985MHz | 6985 93.45 - - 74.69 35.9 13.01 | 30.15 | 304 | 51 AV
7129 61.11 -27.09 88.2 41.59 36.57 13.14 30.19 304 51 P \%
7152.68 51.87 -16.33 68.2 32.19 36.72 13.16 30.2 304 51 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C68 of C82
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samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
13970 48.86 -39.34 88.2 54.48 40.96 19.53 66.11 - - P
20955 36.28 -37.72 74 56.64 37.71 -3.16 54.91 - - P
802.11ax
HE160 Full
CH 207 13970 49.22 -38.98 88.2 54.84 40.96 19.53 66.11 - - P
6985MHz 20955 36.13 |-37.87 74 56.49 | 37.71 | -3.16 | 54.91 - - P

< I KK KKK KKK <KK<Kjrjjx|jxjxyxjxx|xT T |xT | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
* 6985 105.26 - - 86.5 35.9 13.01 | 30.15 324 350 P H
* 6985 97.38 - - 78.62 35.9 13.01 30.15 324 350 A H
7127.4 77.62 -10.58 88.2 58.11 36.56 13.14 30.19 324 350 P H
802.11ax 7130.92 60.56 | -7.64 | 682 41.02 | 3659 | 1314 | 3019 | 324 | 350 | A | H
HE160 H
Partial H
996/68 * 6985 103.67 - - 84.91 35.9 13.01 | 30.15 350 44 P \%
CH 207 * 6985 94.09 - - 75.33 35.9 13.01 | 30.15 | 350 | 44 AV
6985MHz 7136.36 73.05 |-15.15| 88.2 5347 | 3662 | 13.15 | 30.19 | 350 | 44 | P | V
7130.92 58.62 -9.58 68.2 39.08 36.59 13.14 | 30.19 350 44 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
32.43 22.76 -17.24 40 31.04 23.42 0.75 32.45 - - P H
187.95 22.17 -21.33 43.5 37.67 1491 1.95 32.36 - - P H
266.25 20.56 -25.44 46 31 19.58 24 32.42 - - P H
421.8 26.27 -19.73 46 32.95 22.73 31 32.51 - - P H
773.9 30.73 -15.27 46 30.81 28.16 4.27 3251 - - P H
951.7 34.02 -11.98 46 29.99 30.76 4.77 315 - - P H
H
H
H
H
802.11ax H
HEZ20 Full 33.24 30.74 -9.26 40 39.48 22.94 0.77 32.45 - - P \%
LF 129.09 26.48 -17.02 43.5 39.75 17.5 1.63 324 - - P \%
264.36 20.2 -25.8 46 30.3 19.93 2.39 32.42 - - P \%
423.9 25.47 -20.53 46 32.06 22.81 3.11 3251 - - P \%
739.6 30.58 -15.42 46 30.94 27.99 4.21 32.56 - - P \%
944.7 34.88 -11.12 46 31.12 30.57 4.75 31.56 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

<Sample 2>
Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

* 7115 100.49 - - 81.07 36.49 13.12 30.19 293 10 P H

* 7115 91.8 - - 72.38 36.49 13.12 | 30.19 | 293 10 A H

7125 71.31 -16.89 88.2 51.81 36.55 13.14 30.19 293 10 P H

7125 60.48 -7.72 68.2 40.98 36.55 13.14 | 30.19 | 293 10 A H

802.11ax H

HE20 Full H

CH 233 * 7115 103.32 - - 83.9 36.49 13.12 | 30.19 | 137 | 341 P \Y

7115MHz * 7115 97.31 - - 77.89 36.49 13.12 30.19 137 341 A \%

7125 78.6 -9.6 88.2 59.1 36.55 13.14 30.19 137 341 P \%

7125 66.62 -1.58 68.2 47.12 36.55 13.14 30.19 137 341 A \%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C72 of C82
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samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
14230 49.32 -38.88 88.2 54.7 41.04 19.72 | 66.14 - - P H
21345 32.66 -41.34 74 52.59 38.11 -3.14 54.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HEZ20 Full H
CH 233 14230 49.18 -39.02 88.2 54.56 41.04 19.72 66.14 - - P \%
7115MHz 21345 35.15 | -38.85 74 55.08 38.11 -3.14 54.9 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
30 22.86 -17.14 40 30.19 24.4 0.71 32.44 - - P H
187.95 21.21 -22.29 43.5 36.71 1491 1.95 32.36 - - P H
271.11 20.72 -25.28 46 31.78 18.94 242 32.42 - - P H
403.6 27.13 -18.87 46 34.6 21.96 3.08 32.51 - - P H
740.3 30.67 -15.33 46 31.01 28.01 421 32.56 - - P H
972 34.57 -19.43 54 30.09 30.93 4.85 31.3 - - P H
H
H
H
H
802.11ax H
HEZ20 Full 32.97 30.26 -9.74 40 38.86 23.08 0.77 32.45 - - P \%
LF 185.52 25.68 -17.82 43.5 41.17 14.93 1.93 32.35 - - P \%
262.74 20.51 -25.49 46 30.54 20.01 2.38 32.42 - - P \%
502.3 25.11 -20.89 46 30.64 23.92 3.25 32.7 - - P \%
759.2 31.13 -14.87 46 31.25 28.14 4.25 32.51 - - P \%
979.7 34.19 -19.81 54 29.7 30.83 4.88 31.22 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

<Sample 3>
Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

* 7115 103.34 - - 83.92 36.49 13.12 | 30.19 | 323 | 350 P H

* 7115 97.68 - - 78.26 36.49 13.12 | 30.19 | 323 | 350 A H

7125.25 76.56 -11.64 88.2 57.06 36.55 13.14 | 30.19 | 323 | 350 P H

7125 66.22 -1.98 68.2 46.72 36.55 13.14 | 30.19 | 323 | 350 A H

802.11ax H

HE20 Full H

CH 233 * 7115 100.64 - - 81.22 36.49 13.12 | 30.19 | 276 45 P \Y

7115MHz * 7115 94.37 - - 74.95 36.49 13.12 30.19 276 45 A \%

7125.125 72.67 -15.53 88.2 53.17 36.55 13.14 30.19 276 45 P \%

7125 63.74 -4.46 68.2 44.24 36.55 13.14 30.19 276 45 A \%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C75 of C82
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Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
14230 50.38 |-37.82 88.2 55.76 41.04 19.72 | 66.14 - - P H
21345 34.49 -39.51 74 54.42 38.11 -3.14 54.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HEZ20 Full H
CH 233 14230 48.78 -39.42 88.2 54.16 41.04 19.72 66.14 - - P \%
7115MHz 21345 35.16 |-38.84 74 55.09 3811 | -3.14 | 549 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C76 of C82
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
3351 22.8 -17.2 40 31.65 22.82 0.78 32.45 - - P H
190.38 21.6 -21.9 43.5 37.15 14.86 1.96 32.37 - - P H
238.71 24.19 -21.81 46 37.23 17.12 2.25 32.41 - - P H
406.4 36.19 -9.81 46 43.55 22.07 3.08 32.51 | 100 | 175 Q | H
733.3 30.94 -15.06 46 31.51 27.84 4.18 32.59 - - P H
993 34.55 -19.45 54 30.31 304 4.93 31.09 - - P H
H
H
H
H
802.11ax H
HEZ20 Full H
LF 35.13 31.38 -8.62 40 40.93 22.11 0.8 32.46 - - P \%
128.55 25.2 -18.3 43.5 38.48 17.49 1.63 324 - - P \%
263.28 20.87 -25.13 46 30.91 20 2.38 32.42 - - P \%
397.3 35.92 -10.08 46 43.7 21.67 3.06 32.51 - - P \%
766.2 31.22 -14.78 46 31.25 28.22 4.26 32.51 - - P \%
962.2 34.61 -19.39 54 30.21 30.99 4.81 31.4 - - P \%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR3N2802H

<Sample 4>
Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) [(cm) | (deg) |(P/A)|(H/V)

* 7115 103.22 - - 83.8 36.49 13.12 30.19 330 350 P H

* 7115 97.29 - - 77.87 36.49 13.12 | 30.19 | 330 | 350 A H

7125.125 74.46 -13.74 88.2 54.96 36.55 13.14 | 30.19 | 330 | 350 P H

7125 65.31 -2.89 68.2 45.81 36.55 13.14 | 30.19 | 330 | 350 A H

802.11ax H

HE20 Full H

CH 233 * 7115 101.16 - - 81.74 36.49 13.12 30.19 264 43 P \%

7115MHz * 7115 94.41 - - 74.99 36.49 13.12 30.19 264 43 A \%

7125 73.56 -14.64 88.2 54.06 36.55 13.14 30.19 264 43 P \%

7125 63.28 -4.92 68.2 43.78 36.55 13.14 30.19 264 43 A \%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C78 of C82
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Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
14230 50.09 | -38.11 88.2 55.47 | 41.04 | 19.72 | 66.14 - - P
21345 36.61 |-37.39 74 56.54 3811 | -3.14 | 54.9 - - P
802.11ax
HE20 Full
CH 233 14230 48.67 | -39.53 88.2 54.05 | 41.04 | 19.72 | 66.14 - - P
7115MHz 21345 36.77 |-37.23 74 56.7 38.11 -3.14 54.9 - - P

< I KK KK KK KlK<KlK|jjxjxzjxyxjx x| T | T T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C79 of C82
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FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
33.78 2283 |-17.17 40 31.82 22.69 0.78 32.46 - - P H
189.03 22.71 -20.79 43.5 38.24 14.88 1.95 32.36 - - P H
261.93 20.44 | -25.56 46 30.48 20.01 2.37 32.42 - - P H
549.2 2593 |-20.07 46 29.86 25.16 3.44 32.53 - - P H
763.4 30.85 -15.15 46 30.87 28.23 4.26 3251 - - P H
896.4 34.37 -11.63 46 32.81 28.92 4.59 31.95 - - P H
H
H
H
H
802.11ax
H
HEZ20 Full
L 69.15 33.91 -6.09 40 52.92 12.21 1.17 32.39 - - P \%
179.85 28 -15.5 43.5 43.4 15.05 1.89 32.34 - - P \%
267.6 21.53 -24.47 46 32.21 19.33 241 32.42 - - P \%
549.2 25.43 -20.57 46 29.36 25.16 3.44 32.53 - - P \%
657.7 28.08 -17.92 46 30.49 26.31 3.9 32.62 - - P \%
951 33.33 -12.67 46 29.32 30.76 4.76 31.51 - - P \%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C80 of C82




samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C81 of C82
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11a 5925 5545 | -32.75| 882 5451 | 3222 | 458 | 3586 | 103 308 | P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5925MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

= 55.45 (dBuV/m)
2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 88.2(dBuV/m)

= -32.75(dB)

For Average Limit @ 5925MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54(dBuV/m)

2. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54 (dBpV/m) — 68.2(dBuV/m)

= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Appendix D. Radiated Spurious Emission Plots

] Temperature : 18.2~20.2°C
Test Engineer : Jack Tsai, Gary Guo and Steven Wu
Relative Humidity : [54.2~56.1%
TEL : 886-3-327-0868 Page Number : D1 of D102

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

<Sample 1>

Band 5 - 5925~6425MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO1 5955MHz

6+7

Horizontal

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto

Date: 20231215 ovel (Buvim) Date: 2023.12-15
1225 1225
1050 V\\ 1050
peAK(uM 5
) NEINR 1
foi LT
N i T SZSM Mtiiromisiper]
350 354
17| 75|
795 5010, 5630, 5950, 5670, 5990, 5910, 5930, 5950 5070, 5990, GO0, 6030, 6050, GOTO. 6105 00 700, 3000, 000, ETy 000 20
s () Froquency (M)
site +03CHI6-HY site $03CHI6-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 20231215 ovel(Buvim) Date: 2023.12-15
1225 1225
1050 1050
0
peAK(uM5€
a7 a7 Hl "—Hﬂ ’—H_‘ H —H
709 / 70 vounse
| AR e
525 D S .5 | 525 /_/__/_%/\/f\—/” e
350 FET S—
175 175
795 5010, 5630, 5950, 5670, 5990, 5910, 5930, 5950 5070, 5990, GO0, 6030, 6050, GOTO. 6105 00 Z00. 3000, 000, ETS 000, 20
Froquency (Wie) Froquency (M)
site $03CHI6-HY site 03CH16-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition + PEAK(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL

RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

6+7 Vertical Fundamental

1 (@BuVim)

Date: 20231215 evel (@Buvim)

Date: 202312415

1225 1225

- ff g L 1) A
J L UTLL ]

704 Ao 5
; L "
525
359 350
175 175
785 5010, 5630, 5850, 5670, 5690, 5910, 5930, 5950, 5970, 5990, GOTO. 6030. 6050, 6070, 6105 000 2000. 3000. 000 5000, 000, 7200
Frequency (MHz) Frequency (M)
site +03CHI6-HY Site $03CHI6-HY
Condition +PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 20231215 A (dBuvim) Date: 2023-12-15
1225 1225
1059

1050

. i U
o ) JU_IJ—UTUTTI_LL

L S O 525 ISR E—— ———
350 380 e
175 175
785 5010, 5630, 5850, 5670 5690, 5910, 5930, 5950, 070, 5990, GOTO. 6030. 6050, 6070 6105 000 2000, 3000. 000, 5000, 000, 7200
Freauency (MHz) Frequency (MH2)
Site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition + PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto + RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D3 of D102
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

Band 5 5925~6425MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

6+7

Horizontal

Fundamental

Peak

A (6Buvim) Date: 2023.12.15
1225
1050 r/lq
a7
700 /
o Mo,
350
175

785 5610, 5830. 5850,

70. 5690, 5910, 5930, 5950 5970, 5990. 6010, 6030, 6050, 6070, 6105

Frequency (MHz)

site :03CHI6-HY
Condition + PEAK_BE(UNTT)_6E 3m 9120D_1522_230323 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim) Date: 20231245
1225
1050

PEAK(UNI6E
875 o

AR i [ o |

I T ] :
:_:%MWD”]T

avowun s
S
0. 7

000 2000, 4000,
Frequency (MH2)
Site 03CHI6-HY

Condition PEAK(UNTT)_G6E 3m 91200_1522_230323 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@BuVim)

Date: 20231215

785 5610, 5630, 5650, 5670, 5690, 5910,

site £ 03CHI16-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORTZONTAL

y (M2)

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

930, 5950, 5970, 5990, 6010, 6030. 6050, 6070. 6105

el (dBuVim)

Date: 202312415

1 A g '

T
e

N

Condition : PEAK(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

6+7 Vertical Fundamental

1 (@BuVim) Date: 20231215 evel (@Buvim)

Date: 202312415

1225

Il N
i (1 D

A N AR ot o=

- W

PEAK(UNI6E

350
175 175
785 5010, 5630, 5850, 5070, 5690, 5910, 5930, 5950, 5970, 5990, GOTO. 6030. 6050, 6070, 6105 000 2000. 3000. 000 5000, 000, 7200
Frequency (MHz) Frequency (M)
site +03CHI6-HY Site $03CHI6-HY
Condition +PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 20231215 A (dBuvim) Date: 2023-12-15
1225 1225
1059 1052

PEAK(UNI6E

T00] AvG(uN 6

525 |
S Y O O . N S N PR —
e —
350 380 =
175 175
785 5010, 5630, 5850, 5670, 5690, 5910, 5930, 5960, 070, 5090, GOTO. 6030. 6050, 6070 6105 000 2000, 3000. 000, 5000, 000, 7200
Freauency (MHz) Frequency (MH2)
Site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition + PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto + RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D5 of D102
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Band 5 5925~6425MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 5955MHz

6+7 Horizontal Fundamental

s MJ /\ s

PEAK(UNI6E

‘W e g 1N [ N
e LM L o TN T N DV s
st

350 350]
175 175
785 5610, 5630, 5650, 5870 5890, 5910, 5930. 5950, 5970, 5990, 6010, 6030. 6050 6070, 6105, 000 2000, 3000 4000, 5000. 5000, 7
Frequency (MHz) Frequency (MH2)
site :03CHI6-HY Site 03CHI6-HY
Condition + PEAK_BE(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNTT)_G6E 3m 91200_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 20231220 el (dBuVim) Date: 20231220
1225 1225

|
N /'m\ g 11 [

I EEEEERFIAYEEEE ml SR maliaE ] JLL:J

.
350 0]
1751 175
785 5610, 5630, 5650, 5670, 5690, 5910, 590, 5950 5970, 5990. 6010, 6030, 6050, 6070, 6105 000 2000, 300, 4000, 5000, 5000, 7
) Frequency (MHz)
site £ 03CHI16-HY site $03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition +PEAK(UNTT)_6E 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto + RBW:1000.000KHZ VBW:0.270KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 5955MHz

6+7 Vertical Fundamental

/ PEAK(UNI)6E
" go L1 T AR
RIS ] NIRRT AN AT roswwss
. i
g s
35.0f Jsaw
Site :03CH16-HY Site :03CH16-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
b e o e D e o

1050)

- /%\ 0 O

T00] AvG(uN 6

— i
350 m/,,i/—/—/_\/
175 175
785 5010, 5630, 5850, 5670, 5690, 5910, 5930, 5960, 070, 5990, GOTO. 6030. 6050, 6070 6105 000 2000, 3000. 000, 5000, 000, 7200
Freauency (MHz) Frequency (MH2)
Site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition + PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto + RBW:1000.000KHz VBW:0.270KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 5 5925~6425MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 5965MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20231215

el (dBuVim) Date: 20231245

PEAK(UNI6E

| N N e =i

sa bbbttt} “Pitrispunosonabio, 5;5 H‘ "—Hﬂ ol [yttt

e
b
359 350
w3 19
T T e o o0 % o 7
reasoncy i) reauonty )
site {03CHI6HY site oscHIe-Hy
Condition : PEAK_BE(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL
REWHI000.000KHz VBW:3000.000KHz SWT:Auto REWE1000.000KHz VBW:3000.000KHz SWT:Auto
o oo 20231215 - oo 20231218
w2 12
10 1080
/\/\NW\
veaomn st
1 |
700

S EENEEENY NN ATV RRTANE AN

I
359 Y e
1751 175
785 5610, 5630, 5650, 5670, 5690, 5910, 590, 5950 5970, 5990. 6010, 6030, 6050, 6070, 6105 000 2000, 300, 4000, 5000, 5000, 7
) Frequency (MHz)
site £ 03CHI16-HY site $03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition +PEAK(UNTT)_6E 3m 91200_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto + RBW:1000.000KHZ VBW:0.470KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D8 of D102



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 5965MHz

6+7 Vertical Fundamental

1 (@BuVim) Date: 20231216 evel (@Buvim)

Date: 202312416

PEAK(UNI6E

401 S A

700 700 L i

szstWMWNWWMM«JNJ sl SMJU_H \l | U H B s
furs

350

35
123 12
785 5670, 5030, 5350, 570, 5990, 910, 5530, 5950 5970, 5390, GO0, GOS0, GOS0, 6070 6105 o0 7000, D 000, 5000, ED 20
Froquency () roquency (M)
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 20231216 A @guvm) Date: 2023.12:16
1225 122
1050 1054
N
ars] [f\ o H [ l ‘ H _‘ ] peAK(UM 5
700 ! - AvG(uNI) |6E

350 30
175 175
785 5010, 5630, 5850, 5670, 5690, 5910, 5930, 5960, 070, 5990, GOTO. 6030. 6050, 6070 6105 000 2000, 3000. 000, 5000, 000, 7200
Freauency (MHz) Frequency (MH2)
Site +03CHI6-HY Site $03CHI6-HY
Condition AVG_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition +PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto + RBW:1000.000KHz VBW:0470KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D9 of D102



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

Band 5 5925~6425MHz

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20231220

o75) / 875 o
709 J avewnn s

< HUN gl gay o
RIS S i TN R AT AT NN iAiw, wows:

| sttt
350 | 350]
175 175
785 5610, 5630, 5650, 5870 5890, 5910, 5930. 5960, 5970, 5990, 6010, 6030. 6050 6070, 6105, 000 2000, 3000 4000, 5000. 5000, 7
Frequency (MHz) Frequency (MH2)
site :03CHI6-HY Site 03CHI6-HY
Condition + PEAK_BE(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNTT)_G6E 3m 91200_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 20231220 el (dBuVim) Date: 20231220
1225 1225

: iy Hurng e
ErZEASSEEEE L L]

I —
e

380

175
785 5610, 5630, 5650, 5670, 5690, 5910, 590, 5950 5970. 5990 6010, 6030, 6050, 6070, 6105 000 2000, 300, 4000, 5000, 5000, 7
) Frequency (MHz)
site £ 03CHI16-HY site $03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition +PEAK(UNTT)_6E 3m 91200_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

+ RBW:1000.000KHZ VBW:0.620KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D10 of D102
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7 Vertical Fundamental

1 (@BuVim) Date: 20231220 evel (@Buvim)

Date: 20231220

1225

[’ﬁ/‘\/\ ‘ 105
" Y MWW g0 10
WWMNMWWVMM | bt SZZSJ%MW\WJAMMW

a0
13 19
7o SoT0. 5930, SuS0 SETA 490, S0, 5930 5550 ST G990 600, G030 0% 60706105 o0z o0 o £ w0 T
Freauency (e recuency (i)
Site : 03CH16-HY Site. : 03CH16-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
{RBWH1000.000KHz VBW-3000.000KHz SWT:Auto { RBWH1000.000KHz VBW:3000.000KHz SWT:Auto
Jswm) one 20231220 s asavm) oae 20231220

129 124

1059 1050

~

. L\ S 7T pearun ot

700) 00| . - | Ve st
R Yoy
529 S B e e e sz.sJLUJ T L] L/VJU |——
e B
350 m»/_”_/«—”/_“/
13 | 19
7o S0, 5930 SEEG SHTASA90. S0, 5930 5950 BT G990 600, G030 G050 60706105 o0z o0 o o0 o Tio
reasency (e recuency (k)

Site : 03CH16-HY Site. : 03CH16-HY
Condition + AV6_BE(UNTT)_6E 3m 9120D_1522_230323 VERTICAL Condition + PEAK(UNTT)_6E 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto + RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D11 of D102



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3N2802H

Band 5 5925~6425MHz

WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CHO7 5985MHz

6+7

Horizontal

Fundamental

Avg.

: RBW:1000.000KHz VBW:L100KHZ SWT:Auto

) @B Date: 20231216 el gBuvim) Dote: 20231216
1225 1225
1
105.0| 2 105.0{
Ay
/‘ PEAK(UNI)|oE
ST e T |
700 / 704
1
o e |
52. X i gl 525 MWMWW et
350 35.nw
175] 175
765 5610, 5030, 5850, 5670, 5690 5910, 5930 5950, 5670, 5990, COT0. G030, 6050, 6070, 6105 00 7000, 3000, 000, 000, 5000 T
Freauency (WHz) Frequency (WH)
site $03CHI6-HY site 03CHI6-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @B Date: 20234216 el gBuVim) Date: 20231246
1225 1225
1050 105.)
VN
700 7 704 oo s
, N O A I
525 e ———— v 5251 S — =
T
35.0 380
15| 75|
705 5510, 560, 5950, 5670, 5990, 5910, 5930, 5950 5970, 5990. G010, 030, 6050, G070, 6105 00 000, 3000, 000, s000. 000 7
y iz) Frequency (WH)
site $03CHI6-HY site +03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition

+ AV6(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:1100KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D12

of D102



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CHO7 5985MHz
6+7 Vertical

Fundamental

1 (@BuVim)

Date: 20231216 evel (@Buvim) Date: 202312416
1225 1225

1050) WWW 1050

a.

) g0 I

p—
b g 525 N R
e e A
| sstumimatnmote
350 354
17| 75|
795 5010, 5630, 5950, 5670, 5990, 5910, 5930, 5950 5070, 5990, GO0, 6030, 6050, GOTD. 6105 00 700, 3000, 000, ETy E 20
Fredquency (WHe) Froquency (Miz)
Site : 03CH16-HY Site. : 03CH16-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bvim) Date: 20231216 A (@Bavim) Date: 2023-1216
1225 1225
1050 105.)
a1 (\/ VAR o1
100 4 | I
o ) d L TUTL L T 1
1 SN P | T
B
350 30
17| 73]
795 5010, 5630, 5950, 5870, 5890, 5910, 5930, 5950 5070, 5990, GO0, 6030, 6US0. GOTD. 6105 00 700, 3000 000, ETy E 20
Freduency (WHz) Frequency (MH2)
Site : 03CH16-HY Site. : 03CH16-HY
Condition : AV6_BE(UNTT)_6E 3m 9120D_1522_230323 VERTICAL Condition : AVG(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
: RBW:1000.000KHz VBW:1.100KHz SWT:Auto

+ RBW:1000.000KHz VBW:1100KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D13 of D102
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

Band 5 5925~6425MHz

WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20231220

el (dBuVim) Date: 20231220

1

1050 (\pw

Jrepr - .
1 gy WMWM P T uﬂﬂ ]
uil ) S — L Saan

|t 0
354 354
19 14
795 SoTo, 5930, 5950 870, B890. 5ETG 5930, 5950 5070, 5990 GuRD. GG, 608 070, 6105 oo 200, 5000 000, o0 oo 7
Freauency twiz requency (e
site £ 03CH16.HY site 03cHI6 HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW3000.000KHz SWT:Auto
1 6Buvim) bats 20231220 o v Dot 20231220
1224 1224

/ Ry A R R A I
i =

%
B T s Loy

R
350 S
1751 175
785 5610, 5630, 5650, 5670, 5690, 5910, 590, 5950 5970, 5990. 6010, 6030, 6050, 6070, 6105 000 2000, 300, 4000, 5000, 5000, 7
) Frequency (MHz)
site £ 03CHI16-HY site $03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORTZONTAL Condition + AV6(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL
: RBW:1000.000KHz VBW:L100KHZ SWT:Auto

+ RBW:1000.000KHz VBW:1100KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D14 of D102
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

6+7 Vertical Fundamental

1 (@BuVim)

Date: 20231220 evel (@Buvim)

Date: 20231220

1225

1050

PN i PEAK(UNI) |6€
- mE) M\% LT T T

st A R
” T e A

350
175 175
785 5010, 5630, 5850, 5070, 5690, 5910, 5930, 5950, 5970, 5990, GOTO. 6030. 6050, 6070, 6105 000 2000. 3000. 000 5000, & 7200
Frequency (MHz) Frequency (M)
site +03CHI6-HY Site $03CHI6-HY
Condition +PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 20231220 A (dBuvim) Date: 20231220
1225 1225
1059 1052
W
o75) o735
o) f V’W\ 70| | e
jone/ N AR I
o ettt} U
/'—/"/“‘/NM
350 0|
175 175
785 5010, 5630, 5850, 5670 5690, 5910, 5930, 5950, 070, 5990, GOTO. 6030. 6050, 6070 6105 000 2000, 3000. 000, 5000 & 7200
Freauency (MHz) Frequency (MH2)
Site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition + AV6(UNIT)_6E 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:1100KHzZ SWT:Auto + RBW:1000.000KHz VBW:1100KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D15 of D102
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

6+7

Horizontal

Fundamental

" e
AT ]

e
ST T |

P
¥ el ke

[

T R B o oo

Avg.

354
19 14
795 5010, 5930, 5950 870, 5890, SETG. 5930, 5950 5070, 5990 GuRD. GG, 60%8 070, 6105 oo 200, 5000 000, 5000 oo 7
Freauencs (1) Frequency M)
site £ 03CH16.HY site 03cHI6 HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW3000.000KHz SWT:Auto
1 6Buvim) bate 20231216 - vate 20231216

1224 1224

105 1054

s (\/\J,«\ /\/\/\M/WVVVV\ ”.SJ u | u | H i H pEAK(UN5E
700) ’ 700] AVG(UNE) |6E

] I [
525 AN 52 P W
S
e
354 e B
14 14
7o Sa%0. Sa30, 590, 5970, 59%. 5910, 5ES0. 59RO 5970, 59%. G010, 60%. GUBD. SOTe, 6105 oo 2000 o0 000, 000 oo C
) Frquoncy M)
site £ 03CH16-HY site . 03CHI6-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition : PEAK(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL
 RBW:1000.000KHz VBW:2.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D16 of D102

.- FR3N2802H



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

6+7 Vertical Fundamental

1 (@BuVim) Date: 20231216 evel (@Buvim)

Date: 202312416

" pepr i g I

700] v s

szstW«W«MWMMMM;WWwM SMJU_H u' U ﬂﬂjwwllwwmww g

WWW“"’W
350

350
175 174
7895 5010, 5330, S50, SE70. 5990, 5340, 5930, 5350, 5070, 5390, GOTD. G030, 60SD. GOTA. 605 00 7000, T 000 £ & 20
Fredquency (WHe) Frequency (WHz)
Site :03CH16-HY Site. : 03CH16-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
 RBW1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvim) Date: 20231216 ) @Buvimy Date: 20231216
1225 1224
1050 1050
Ya peakuN o€
a7 ‘m/y«m/\/\qr R ATATAT r H[ l ‘ H —H ,
BRI E——— R —
e
350 35.0/ e T
175 17
795 5810, 5330 SO0, 5370, 590, 5G40, 5930, 5350, 5070, 5300, GOTD. G030, GOS0, G070 605 00 700, ET 000 £ & 20
Freduency (WHz) Frequency (WHz)
Site :03CH16-HY Site. : 03CH16-HY
Condition AV6_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition : PEAK(UNII)_6E 3m 91200_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto + RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D17 of D102



samonias. FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7

Horizontal

Fundamental

A (@Buvim) Date: 20231220

Avg.

: e

v
s portn T

785 5610, 5630, 5650, 5670, 5690. 5910, 590, 5950 5970, 5990. 6010, 6030, 6050, 6070, 6105
Frequency (MHz)
site £ 03CHI16-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORTZONTAL
+ RBW:1000.000KHZ VBW:0.910KHzZ SWT:Auto

o (aBuvm) Date: 20231220
1225 1224
1050 fwmw.,w 1050]
peaKqun €
a15) Ny a7 : : | 1
e L |
o WWMW - L1 YEOWON
el ML i A—
525 52
WM
350 359
175 175
765 5310, 5330, 5050, 5670, 5050, 5910, 5930 5950 5970, 5990, 6010, 6030, 6050, 6070 6105 00 70, D 00, ED 5000, Z
Freaquency (WHz) Frequency (wHy)
site +03CHI6-HY site 03CHI6-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL
< RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim) Date: 2023.1220 o aguvim) Date: 20231220
1225 1224
1050 1050

ST e T

PEAK(UNI6E

h] AvG(uNI o€

T L

IRl

529 — U
ss.nf,__/'_’M//_/x/_"
s

NN 7

e

site oscHie Hy
Condition : PEAK(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.910KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D18 of D102



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7

Vertical

Fundamental

1 (@BuVim)

Date: 20231220

WMWMWWM

[

evel (@Buvim)

Date: 20231220

BN e R
RS 1104 A i =

PEAK(UNI6E

Avg.

+ RBW:1000.000KHz VBW:0.910KHz SWT:Auto

525
ot
350 0l
175 11
785 5810, 5630, 5650, 5070, 5090, 5910, 5950, 5950, 5970, 5990, G010, GO0, 050, GOTO. 6105 000 2000, 3000 000, 5000, o 7200
Frequency (MHz) Frequency (Miz)
site +03CHI6-HY Site +03CHI6-HY
Condition + PEAK_BE(UNII)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 20231220 A @Buvim) Date: 20231220

1225 1225

1050 1050

e

ol {\/\/\/\ \/\rv\,\ o H[ l ‘ H _H 1 eenum oc

I Py LT I "
et L AR I | A

1 N e i
350 e

175 115

785 5810, 5630, 5850, 5070, 5090, 5910, 5950, 5960, 5070, 5090, G010, GU30. 60S0. GOTO. G105 000 2000, ED 000, 5000, o 7200
Freauency (MHz) Frequency (Miz)

site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition +PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.910KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D19 of D102



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

Band 5 - 5925~6425MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11a CHO1 5955MHz
6+7 Horizontal Vertical
g0 o gL S S R
L A ﬁuu 7 ol AN . R 1T ol
ignedmon gzi‘:(‘s;:};),ﬁE 1m SHF_1223_230710 HORIZONTAL Z‘)vnedmon ggi‘:{‘s;jg),ﬁE 1m SHF_1223_230710 VERTICAL
Peak
Avg.
TEL : 886-3-327-0868 Page Number : D20 of D102

FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH49 6195MHz

1 L0 [ ol 1 L0 [T bl
LT T T L A ol LT TN T L ol
. :
. o
Condition : PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNIT)_6E 1m SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D21 of D102



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH93 6415MHz

6+7 Horizontal Vertical

Date: 202312418 1 (@BuVim)

Date: 20231218

g 1 1] el g 1 [ ollodle]

N S A ﬂ AT ] J_[

000 4000.6000.8000. 12000, 16000, 20000 24000, 28000, 32000, 35000, 40 000 4000.6000.8000. 12000, 16000, 20000 24000, 28000, 32000, 36000, 40
i

Frequency (MHz)
Site +03CH16-HY Site +03CH16-HY.

Condition +PEAK(UNIT)_GE Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL
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ANT 802.11ax HE80 Full CH135 6625MHz
6+7 Horizontal Vertical
g0 o gL S S R
O 7 ol B 1T ol
Z’r’nedmon gzi‘:(‘s;d’;;),ﬁE 1m SHF_1223_230710 HORIZONTAL Z‘:nedmon ggi‘:{‘s;jg),ﬁE 1m SHF_1223_230710 VERTICAL
Peak
Avg.
TEL : 886-3-327-0868 Page Number : D55 of D102

FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH151 6705MHz

6+7 Horizontal Vertical

) dBuVim) Date: 2023.12:19

vel (dBuVim) Date: 2023.1249

gL S S AR g L0 L R

5250
350) 350
175 175
000 4000.6000.8000. 12000, 16000, 20000 _ 24000, 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, Z0000. 24000  28000. 32000 36000 40000
Frequency (MHz) Frequency (MHz)
Site 03CHI6-HY Site 03CHI6-HY
Condition PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNII)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D56 of D102



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH183 6865MHz

6+7 Horizontal Vertical

) dBuVim) Date: 2023.12:19

vel (dBuVim) Date: 2023.1249

gL S S AR g L0 L R

5250
350) 350 3
175 175
000 4000.6000.8000. 12000, 16000, 20000 24000, 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, Z0000. 24000 28000. 32000 36000 40000
Frequency (MHz) Frequency (MHz)
Site 03CHI6-HY Site 03CHI6-HY
Condition PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNII)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D57 of D102



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

Band 7 6525~6875MHz

WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m
ANT 802.11ax HE160 Full CH143 6665MHz
6+7 Horizontal Vertical
g0 o gL S S R
O 7 ol B A A 1T ol
Z’r’nedmon gzi‘:(‘s;d’;;),ﬁE 1m SHF_1223_230710 HORIZONTAL Z‘:nedmon ggi‘:{‘s;jg),ﬁE 1m SHF_1223_230710 VERTICAL
Peak
Avg.
TEL : 886-3-327-0868 Page Number : D58 of D102

FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH175 6825MHz

6+7 Horizontal Vertical

Date: 20231219 1 (@BuVim)

Date: 20231219

O L1 [l g 1 [ ollodle]
N R A el AT LT T

2
350/ 2

000 4000.6000.8000. 12000, 16000, 70000 24000. 28000, 32000, 35000, 40
i

000 4000.6000.8000. 12000, 16000, 70000 24000. 28000, 32000, 36000, 40
Frequency (MHz)
Site +03CH16-HY Site +03CH16-HY.

Condition +PEAK(UNIT)_GE Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D59 of D102



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11a CH233 7115MHz

6+7

Horizontal

Fundamental

1 (0B

m

Date: 2023-12-16.

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

e amavim) Date: 2023:42:46
1225 122
1050 1054 .
(‘v ‘”"\\ PEAK| BE(UNI G PEAKUN)
| ST e T |
vl o~
525 525 MMMWW
ool
359 259
13 12
00 7110 i, 750 77s. Tis0. T o0 700, ED 0. ED w000 7
Freauency (W) Frequency (iHa)
site $03CHI6-HY site 03CHI6-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000000KHz VBW:3000.000KHz SWT:Auto
) aBovim) Date: 2023246 e amuvim) Date: 20234246
1225 122
1050 1054
a1 or
700 v o, o 700 s o
523 sz H l I ‘ H 7 ‘
[P S e,
250 ssof ot
13 ez
00 7110 T 750, 7 Tis0. T s o0 7000, D 00, 5000, D 7
Freauency (W) Frequency (HHi)
site $03CHI6-HY sire $03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition

+ AV6(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.620KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D60 of D102



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11a CH233 7115MHz

6+7

Vertical

Fundamental

1 @BuVim)

Date: 20231216

evel (@Buvim)

Date: 202312416

Avg.

525
350
175
100 7110. 730, 7150, 7470, 790, 70 7225
Frequency (MHz)
Site +03CH16-HY
Condition

+ AV6_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

1225 1225
1059 1052
s Mm 'PEAK_ BE(UNI)_6E | a7 H l "_‘ ‘ _|_‘ ’_H_‘ H _‘ PEAK(UNI o
N N w
525 525 AR—
MWWWM
359 350
175 175
100 7110, 7130, 150, 7190, 7. T2 000 2000. 3000. 000 5000, 000, 7200
Frequency (MHz) Frequency (M)
site +03CHI6-HY Site $03CHI6-HY
Condition +PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A dBuvim) Date: 20231216 A (dBuvim) Date: 20231216
1225 1225
1059 1052
e o735

AvsiuN o

e
380 e
175
000 2000, 300, 4000, 5000, 5000. 7200
Frequency (MHz)
Site £ 03CH16-HY
Condition

+ AV6(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D61 of D102



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FR3N2802H

Band 8 6875~7125MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH233 7115MHz

6+7

Horizontal

Fundamental

1 (0B

m

Avg.

Dot 20731216 o) Dot 20731246
1223 1225
1050 1050 .
e et o pexquwn ]
| I (L i |
700 \M 700
ki ‘ o P
525 * 525 P
| s
350 350
s s
o0 710, Tisn. 750 770 Tis0. T s oo 700, 5000 000, 5000 o0 7
Frequency (M) Freauency M)
site £ 03CHI6 HY sire 03CHI6-HY
Condition  :PEAK_BE(UNTT)_6E 3m 91200_1522_230323 HORTZONTAL Condition PEAK(UNTI)_GE 3m 9120D_1522_230323 HORTZONTAL
 RBW:1000.000KHz VBW:3000000KHz SWT:Auta RBW:1000.000KHZ VBW:3000.000KHz SWTiAuto
) By et 20731216 e @ovm) Date 20731246
1225 1225
1050 1050
o ~— w3
100 e e o 700 Ao
PR pRIm ]
T
350 P P—
13 s
o0 710, T, Tieo. 7 Tis0. T s o 7. 5000 000, £ oo 7
Frequency (M) requency M)
site £ 03CHI6 HY sire £ 03CHIG HY
Condition : AV6_BE(UNIT)_6E 3m 91200_1522_230323 HORIZONTAL Condition : AVG(UNIT)_6E 3m 91200_1522_230323 HORTZONTAL
 RBWA1000.000KHZ VBW:0.300KHz SWTiAuto

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D62 of D102



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH233 7115MHz

6+7

Vertical

Fundamental

1 (@BuVim) Date: 20231216

Y

PEAK_ BE(UNI) 6|

ovel (4BuVim) Date: 202312416
1225
1050

pEAK(UNI o
o75)

0 A

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

+ AV6(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:0300KHz SWT:Auto

700 704
A
525 525 [p— e e e
[
359 350
175 175
100 7110, 7130, 150, 7190, 7. T2 000 2000. 3000. 000 5000, 000, 7200
Frequency (MHz) Frequency (M)
site +03CHI6-HY Site $03CHI6-HY
Condition +PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A dBuvim) Date: 20231216 A (dBuvim) Date: 20231216
1225 1225
1059 1052
o75) /\/\ o735
709 ave| e 6 700 g
o g LTI T T
350 150,»;/*//*«‘/\/7
175 175
700 7110, 7130, 7150, 7170, 7190, [z 000 2000, 3000. 000, 5000, 000, 7200
Frequency (MHz) Frequency (MH2)
Site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D63 of D102



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH233 7115MHz

6+7

Horizontal

Fundamental

1 (0B

m Date: 20231220

-
fwwf"

PEAK| BE(UNI)_6E

el (dBuVim) Date: 20231220

g8y

"

pEAKUNI) o

-

Avg.

s25| 525 WMW
bt
350 35.0/ o
175] 175
100 7110, T 7150 7. Tio0. 20 725 00 7000, 3000, 000, 5000 5000 T
Frequency (WHz) Frequency (WHz)
site $03CHI6-HY site 03CHI6-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @B Date: 2023.12.20 el (@Buvim) Date: 20231220
1225 1225
1050 105.)
o75) \JF/ a75)
nd /"W ave e o 10 svowun)a
525 K 525 H l I ‘ H —‘ ‘ ,_,_J
\/‘,v,_,_/\/—/vﬂ

350 350) ,<N.//A/—/
15| 75|

100 7110, 150, 750, 7 Tio0. 0. 725 00 000, 3000, 000, s000. 000 7

Frequency (WHz) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL
< RBW:1000.000KHz VBW:0.270KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D64 of D102



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH233 7115MHz

6+7

Vertical

Fundamental

1 @BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

Date: 20234220 A dBuvim) Date: 20231220
1225 1225
1050 1050
N W - | T
! ! W Lkl
52| 52
s P
| pthesshos 4T
350 350
175 11
100 7110, 7150 750, 7100, 2. T2 000 2000, 3000 000, 5000, 000, 7200
Frequency (MHz) Frequency (M)
site +03CHI6-HY Site $03CHI6-HY
Condition + PEAK_BE(UNII)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
A (@Buvim) Date: 20231220 A @Buvim) Date: 20231220
1225 1225
1050 1050
a7 r
,W//'\/J sve| B | 709 v
e
350 |
175 115
00 7410, 70 7150, 770 7io0. o 000 2000, ED 000, 5000, 000 7200
Frequency (MHz) Frequency (MH2)
site +03CHI6-HY Site $03CHI6-HY
Condition AV6_BE(UNIT)_6E 3m 91200_1522_230323 VERTICAL Condition

+ AV6(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:0270KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D65 of D102



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20231216

el (dBuVim) Date: 20231246

" /fw M\1 g 1 [ e

—
525 525 WMMWWM%W*”
| arinoig 4
359 259
13 12
505 6330, 6950, G370, 699 7010, 7030, 7050, 7070, T090. 7110, TA%0. 7180 7470, 7180 7225 o0 700, ED 0. ED w000 7
Frequency (W) Frequency (iHa)
site $03CHI6-HY site 03CHI6-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20231246 e amuvim) Date: 20234246
1225 122
1050 1054
1
a7 \/l o1
700 v Bewnn,_oc 700 v
) [Tl 1
52.5( \ 3 52.5(
350) 350
13 ez
505 6330, 6950, G370, 6950, 7070, 7030, 7080, 7070, T090. TG, TA%0. TH80. TAT0. 7180 7225 o0 7000, D 00, 5000, D
Freauency (WHz) Frequency (HHi)
site $03CHI6-HY sire $03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL
 RBW:1000.000KHz VBW-0470KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.470KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D66 of D102
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz

6+7 Vertical Fundamental

1 (@BuVim)

Date: 20231246 ovel (dBuim) Date: 20231216
1225 1224
1050 1054
W‘“\N] e bewnp. ¢ pearnen
ST |l
/ | ) " -
N b A v
525) b weddain 525) B s e
W’“"W”M‘*
35.0f 35, DM
123 12
505 6530, 695, G370, 69%. 7010, 7030, 7050, 7070 7000, TH1G. TA30. TAS0. TATO. THS0. 7225 o0 7000, D 000, 5000, ED 20
Froquency () roquency (i)
Site :03CH16-HY Site. :03CH16-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 20231216 A @guvm) Date: 2023.12:16
1225 122
1050 1054
1
ot
700 AvG B ] 709 v
s 0 N A A ]
350 354
123 12
505 6530, 695, G370, 69%. 7010, 7030, 7060, 7070 7000, TH1G. 70, 7480 TAT0. TiS0. 7225 o6 7000, D 000, 5000, ED 200
Freduency (i) roquency (z)
Site :03CH16-HY Site. :03CH16-HY
Condition + AV6_BE(UNTT)_6E 3m 9120D_1522_230323 VERTICAL Condition : AV6(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
 RBW:1000.000KHz VBW-0470KHz SWT:Auto

+ RBW:1000.000KHz VBW:0470KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D67 of D102
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT

802.11ax HE40 Partial 242/62 CH227 7085MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20231220

el (dBuVim) Date: 20231220

1
1050

il peak_ beuwn,_oc peAKun
. Jf M\ “ W18 0 g l

st Ao
525 525 g
| At
350 354
175] 175
905 6930, 6950, 6970, 6980, 7010, 7030, 7050 7070 7090, TH0. 7%, 7150, 7170, 7190, 7225 00 7000, 3000, 000, 000, 5000 T
Freauency (WHz) Frequency (WH)
site $03CHI6-HY site 03CHI6-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNTT)_6E 3m 9120D_1522_230323 HORTZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 20231220

el (dBuVim) Date: 20231220

700) | v BEqm. o€ 704 oo
‘ [Tl 1

525 1 525 p—

N

35.0) 35.0| ,/-/_’f—/

175
905 6930. 6950, 6970, 6990, 7010, 7030, 7050, 7070, 7090, 7410, 7130 7150 7470, T1%0. 7225 000 2000, 300, 4000, 5000, 5000,
y (M2) Frequency (MHz)
site £ 03CHI16-HY site $03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORTZONTAL Condition + AV6(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

+ RBW:1000.000KHZ VBW:0.620KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D68 of D102
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE40 Partial 242/62 CH227 7085MHz
6+7 Vertical Fundamental
ol e il mali -
f L
WWW””W
525 525 WMW*
A
Site :03CH16-HY Site :03CH16-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_1522_230323 VERTICAL
RO T00000Ks VoW 3000300k WAt RO 000000z VoW 30D 00T Tt
Peak
I
35.0f 35.0| ,,*/_’/-_/
Site :03CH16-HY Site :03CH16-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition © AV6(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
ROWI0000008E VoW 620K St ROAIODD000R s VOO Sh0RT S
Avg.

TEL : 886-3-327-0868

Page Number : D69 of D102
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH215 7025MHz
6+7 Horizontal Fundamental
o WW peAx B 6t mJ u| u H ) U peakgun)
,
5 5ff el H sy WWMWWWW
(rarme—_
Condition : PEAK_BE(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL
R Toon00Ks Ve 00 D00 STt R L000B0K s VeW 0D Cade s
)
87.5| \’\’1 87.5|
700) \ AVG_BEWNID._6E| 70| AVGUNIHE
i 1 0
/—/v
350) 380
Condition : AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL
ABV1000000KFs vew 00 ST A IO00 000K VB ookt e
Avg.

TEL : 886-3-327-0868

Page Number
FAX : 886-3-327-0855

: D70 of D102



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR3N2802H

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH215 7025MHz

6+7

Vertical

Fundamental

1 (@BuVim)

Date: 20231216

Avg.

ovel (@uim) Date: 20231216
1225 1225
1059 105.) b
o
7] Y WM PEAK_BE(UNID_GE| o] H l I ‘ H _H
o L 4 L
1
. h o
Pris T 525 etk er
350 ssg™
R 75|
905 6930. 6950, 6970, 6980, 7010, 7030, 7050. 7070 7090, TH0. 740, 7450, 7170, 710, 7225 00 2000, 3000 000, 5000, 5000 200
Froquency (Wie) Froquency (M)
site $03CHI6-HY site $03CHI6-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 20231216 A (6Buvim) Date: 202312416
1225 1225
1059 105.)
b
a1 rmvw o5
700) i avo_Beun o€ 704 oot
o , L 1 e e g
I R————
350 354 _,_/*/f_/\/
15| 75|
905 6930. 6950, 6970, 6960, 7010, 7030, 7050. 7070 7090, TH0. 7430, 7480, 7170, TH0. 7225 00 7000, 3000 o000, 5000, 5000 200
Frequency (WHz) Frequency (M)
site 103CHI6-HY site $03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition + AVG(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:L100KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1100KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D71 of D102



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/66 CH215 7025MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20231220

el (dBuVim) Date: 20231220

iy oy
f 3\ 0 I | g
et Vbt I
521 M
150 bbb r s

G 1050
!

350]
175 175
905 6930 6950, 6970, 6990, 7010. 7030 7050, 7070. 7080, 7410, 7130, 7150 7170, 790, 7225 000 2000, 3000 4000, 5000. 5000, 7
Frequency (MHz) Frequency (MH2)
site :03CHI6-HY Site 03CHI6-HY
Condition + PEAK_BE(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNTT)_G6E 3m 91200_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 20231220 el (dBuVim) Date: 20231220
1225 1225

WW i §
NN .l , A N

S
350 354 SRS

905 6930 6950, 6970, 6990, 7010. 7030, 7050, 7070. 7080, 7110, 7130 7150, 7170, 7150, 5 000 2000, 300,
y (M2)

4000, 5000, 5000,
Frequency (MHz)
site £ 03CHI16-HY site $03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORTZONTAL Condition + AV6(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL
: RBW:1000.000KHz VBW:L100KHZ SWT:Auto

+ RBW:1000.000KHz VBW:1100KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D72 of D102
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/66 CH215 7025MHz

6+7 Vertical Fundamental

A (@Buvim) Date: 20234220 evel (dBuvim) Date: 20231220
1225 1225
1050 1050
W
. Ww /Wm \ ben peown o T I earcn fe
700 \A\‘ 700
h Aotobhish, e
525 525 b
A2
PR
b
350 354
175 11
905 G930, 6950, 6970, 6990, 7010, 7030. 7050, 7070, 7090, 7410, 7430, TS0, 7470, TA%0. 7225 000 2000, 3000 000, 5000, 000, 200
Frequency (MHz) Frequency (M)
site +03CHI6-HY Site $03CHI6-HY
Condition + PEAK_BE(UNII)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A @BuVim)

Date: 20231220 A @Buvim) Date: 20231220
1225 1225

1050 1050

a7 vavAvav! r

WY |
700 \] AvG. BNl 6E 700 Avr-mum‘ 4
NiEEE 1 ‘ A NN
R
350 e
175 115
905 G930, 6950, 6970, 6990, 7010, 7030. 7050, 7070, 7090, 7410 TA30. TS0 7470, 7190, 7225 000 2000, ED 000, 5000, 000 200
Froquency (WHz) Frequency (MH2)

site +03CHI6-HY Site +03CHI6-HY
Condition AV6_BE(UNIT)_6E 3m 91200_1522_230323 VERTICAL Condition + AV6(UNII)_6E 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:1100KHzZ SWT:Auto + RBW:1000.000KHz VBW:1100KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH207 6985MHz

6+7

Horizontal

Fundamental

A (@Buvim)

Date: 2023-12-16.

el (9B

m Date: 20231246

Avg.

+ RBW:1000.000KHzZ VBW:2.000KHz SWT:Auto

1224
1050 1050 1
g i
il “wey PEAK BE(UNI_6E peakun e
] ST e T
LY " "
525 e rendtsy gy 52 MW
WW
350 350
115 12
905 5930, G350, GU70. G990, 7010, 7030, 7050, 7070, 7090, 7410 7130, 7950 TAT0. TA%0. 7725 00 70, D 000, ED D 7
Freauency (WHz) Frequency (WHz)
site £03CHI6-HY site 03CHI6-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@wuvimy Date: 20231216 o aBuvim) Date: 20231246
122 1224
1050 1054
1
. W,/W\NT/V\AM,N\,} ar
700 \ avs_ et s 704 H l | ‘ H _‘ ‘ svswul) [
5254 52 /MWN_J
35.0 30|
115 12
905 G930, G350, G970, G390, 7070, 7030, 7050, 7070, 7090, 7110, 7130, 7950, TAT0. TAS0. 7225 00 70, ED 000, £ w000, 7
Freauency (WHe) Frequency (WHz)
site £03CHI6-HY site £03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition

+ AV6(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D74 of D102



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH207 6985MHz

6+7

Vertical

Fundamental

1 (@BuVim)

Date: 20231216

Avg.

00| k\

5251
350
175
905 6930, 6950. 6970, 6990, 7010, 7030, 7050, 7070, 7090, 7410, 7130, 7150 7470, TA%. 7225
Frequency (MHz)
Site +03CH16-HY
Condition

+ AV6_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

ovol @Bavim) Date: 20231216
1225 1224
1050 1050 {
y
- M‘”""'WWVWWWMM peax e se ST T (it
h 1
i AR Ak Ao il bl
525 52 R e
350 35.0/ .
173 17
905 G930, G350, G970, G390, 7010, 7030, 7050, 7470, 7080, THO. 7430, 7980, 7470, TAO0 7225 00 7000, D 000, ED w000, 200
Froquency (Wz) Froquency (i)
Site : 03CH16-HY Site. : 03CH16-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
< RBW1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 20231216 ) @guvim) Date: 20231216
1225 1225
1050 1050
1
18] NN\/\/‘VW 9 875
A6 B | 704 avswul)

g LTI T T

380]_
7.5
000 2000 3000. 4000 5000, 5000, 200
Frequency (MHz)
Site +03CH16-HY
Condition

+ AV6(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/68 CH207 6985MHz

6+7

Horizontal

Fundamental

Avg.

T

AVG,_BEWNID_6E
4
525,

905 6930 6950, 6970, 6990, 7010. 7030, 7050, 7070, 7090, 7110, 7130 7150, 7170, 7150,
y (M2)
site £ 03CHI16-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 HORTZONTAL
+ RBW:1000.000KHZ VBW:0.910KHzZ SWT:Auto

7225

524 Hl "—Hﬁ ’_H_‘ H jl‘_—/\/jmjljx
s T

) @B Date: 2023:12.20 el (@Buvim) Dote: 20231220

1225 1225

105.0| 105.0| 1

1 g |
PEAK_BE(UNI)_6E pEAKN G
a7 o a3 r r
* IR R i L o |
700) 704
cangpron
52| 525 A
Uﬂwﬂw
350 354
175] 175
905 6930, 6950, 6970, 6980, 7010, 7030. 7050 7070 7090, TH0. 7%, 7150, 7170, 7190, 7225 00 7000, 3000, 000, 5000 5000 T
Frequency (WHz) Frequency (WHz)
site $03CHI6-HY site 03CHI6-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @B Date: 2023.42.20 el (@Buvim) Date: 20231220
1225 1225
1050 105.) |
N N
™ o

e

175
000 2000, 300, 4000, 5000, 5000, 7
Frequency (MHz)
site $03CHI6-HY
Condition

+ AV6(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.910KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D76

of D102



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/68 CH207 6985MHz

o) p— —— R
w2 w2
105.0| 105.0| 1
B,SNWW%MWNW VYY) b ;
‘ 1 |
4 700
R (TP O g
525 525 e oA P
P
w5 s
g 4
555 550 AT 5% 0T TS TO5 TOME_T0%. TR TR0 TS0 T TS0 732s w0 o0 o0 o o5 0
Fones -
Site :03CH16-HY Site. :03CH16-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNII)_6E 3m 91200_1522_230323 VERTICAL
RW-I000.000K+2 VBW:3000000KHz SWT-Auto {RBW-1000.000K+Hz VBWA3000.000KHz SWT:Auto
vy p— i p—
w2 w2
wso s
|
75 NAVAVaViYaVaVaVil 074
; [ AT | A
2 ] 29
- Y S
g g
555 5550 R AT Go%. T TS0 TO50 7O T0% THE 7RG TS0 T TS0 7328 w0 o0 o0 o o 0
Py rodvony i)
Site :03CH16-HY Site. :03CH16-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition + AVG(UNIT)_6E 3m 91200_1522_230323 VERTICAL
{RBWHO00.000KHz VBWED 910KHz SWT:Auto {RBW-1000.000K+z VBWAOSI0KHz SWT-Auto

TEL : 886-3-327-0868

Page Number : D77 of D102
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11a CH189 6895MHz

6+7

Horizontal

Vertical

Peak

Avg.

1 @BuVim) Date: 2023-12-19

g 00 j ) S =
LT e

2

000 4000.6000.6000. 12000, 16000, 70000 24000, 26000, 32000 36000 40000
Frequency (M)

03CHI6-HY

Condition PEAK(UNTT)_G6E im SHF_1223_230710 HORTZONTAL

vel (48 Date: 20231219

g | LI g L
LT e

.

000 4000.6000.6000. 12000 16000, 20000 24000, 26000, 32000 36000 40000
Frequency (MHz)

Site 03CHI6-HY

Condition PEAK(UNTT)_G6E im SHF_1223_230710 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D78 of D102



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH209 6995MHz

6+7 Horizontal Vertical

) dBuVim) Date: 2023.12:19

vel (dBuVim) Date: 2023.1249

gL S S AR g L0 L R

5250
350) 2 350 2
175 175
000 4000.6000.8000. 12000, 16000, Z0000. _ 24000, 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, Z0000. _ 24000, 28000. 32000 36000 40000
Frequency (MHz) Frequency (MHz)
Site 03CHI6-HY Site 03CHI6-HY
Condition PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNII)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D79 of D102



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH233 7115MHz

6+7 Horizontal Vertical

) dBuVim) Date: 2023.12:19

vel (dBuVim) Date: 2023.1249

gL S S AR g R ™

5250
350) 2 350 2
175 175
000 4000.6000.8000. 12000, 16000, Z0000. 24000, 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, Z0000. 24000,  28000. 32000 36000 40000
Frequency (MHz) Frequency (MHz)
Site 03CHI6-HY Site 03CHI6-HY
Condition PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNII)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D80 of D102



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

Band 8 6875~7125MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m
ANT 802.11ax HE20 Full CH189 6895MHz
6+7 Horizontal Vertical
g0 o gL S S R
O 7 ol B 1T ol
ignzdmon gzi‘:(‘s;:ﬁ),ﬁE 1m SHF_1223_230710 HORIZONTAL Z‘:nzdmon ggi‘:(ls;jg),ﬁE 1m SHF_1223_230710 VERTICAL
Peak
Avg.
TEL : 886-3-327-0868 Page Number : D81 of D102

FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH209 6995MHz

6+7 Horizontal Vertical

) dBuVim) Date: 2023.12:19

vel (dBuVim) Date: 2023.1249

gL S S AR g L0 L R

5250
350) 2 350 2
175 175
000 4000.6000.8000. 12000, 16000, Z0000. _ 24000, 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, Z0000. _ 24000, 28000. 32000 36000 40000
Frequency (MHz) Frequency (MHz)
Site 03CHI6-HY Site 03CHI6-HY
Condition PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNII)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH233 7115MHz

6+7 Horizontal Vertical

) dBuVim) Date: 2023.12:19

vel (dBuVim) Date: 2023.1249

gL S S AR g R ™

350) 2 350 2
175 175
000 4000.6000.8000. 12000, 16000, Z0000. 24000, 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, Z0000. 24000,  28000. 32000 36000 40000
Frequency (MHz) Frequency (MHz)
Site 03CHI6-HY Site 03CHI6-HY
Condition PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNII)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH195 6925MHz

6+7

Horizontal

Vertical

Peak

Avg.

1 @BuVim) Date: 2023-12-19

g 00 j ) S =
LT e

000 4000.6000.6000. 12000, 16000. 70000 24000, 26000, 32000 36000 40000
Frequency (M)

03CHI6-HY

Condition PEAK(UNTT)_G6E im SHF_1223_230710 HORTZONTAL

vel (48 Date: 20231219

g | LI g L
LT e

000 4000.6000.6000. 12000 16000. 20000 24000 26000, 32000 36000 40000
Frequency (MHz)

Site 03CHI6-HY

Condition PEAK(UNTT)_G6E im SHF_1223_230710 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D84 of D102



samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH211 7005MHz

6+7 Horizontal Vertical

) dBuVim) Date: 2023.12:19

vel (dBuVim) Date: 2023.1249

gL S S AR g L0 L R

5250
350) 2 350 2
175 175
000 4000.6000.8000. 12000, 16000, Z0000. _ 24000, 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, Z0000. _ 24000 28000. 32000 36000 40000
Frequency (MHz) Frequency (MHz)
Site 03CHI6-HY Site 03CHI6-HY
Condition PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNII)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz

6+7 Horizontal Vertical

) dBuVim) Date: 2023.12:19

vel (dBuVim) Date: 2023.1249

gL S S AR g L0 L R

2
350) 350
175 ‘ 175 ‘
000 4000.6000.8000. 12000, 16000, Z0000. 24000, 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, Z0000. _ 24000,  28000. 32000 36000 40000
Frequency (MHz) Frequency (MHz)
Site 03CHI6-HY Site 03CHI6-HY
Condition PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNII)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D86 of D102



FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH199 6945MHz

6+7

Horizontal

Vertical

Peak

Avg.

1 @BuVim) Date: 2023-12-19

g 00 j ) S =
LT e

2

000 4000.6000.6000. 12000, 16000. 70000 24000, 26000, 32000 36000 40000
)

Frequency (M)
03CHI6-HY

Condition PEAK(UNTT)_G6E im SHF_1223_230710 HORTZONTAL

vel (48 Date: 20231219

g | LI g L
LT e

000 4000.6000.6000. 12000 16000. 20000 24000 26000, 32000 36000 40000
Frequency (MHz)

Site 03CHI6-HY

Condition PEAK(UNTT)_G6E im SHF_1223_230710 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D87 of D102




samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH215 7025MHz

6+7 Horizontal Vertical

) dBuVim) Date: 2023.12:19

vel (dBuVim) Date: 2023.1249

gL S S AR g L0 L R

5250
350) 350
175 175
000 4000.6000.8000. 12000, 16000, Z0000. _ 24000, 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, Z0000. _ 24000, 28000. 32000 36000 40000
Frequency (MHz) Frequency (MHz)
Site 03CHI6-HY Site 03CHI6-HY
Condition PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNII)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D88 of D102



samonias. FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH207 6985MHz

6+7

Horizontal

Vertical

Peak

Avg.

1 @BuVim) Date: 2023-12-19

g 00 j ) S =
LT LT e

it

000 4000.6000.6000. 12000, 16000, 70000. 24000, 26000, 32000 36000 40000
Frequency (M)

03CHI6-HY

Condition PEAK(UNTT)_G6E im SHF_1223_230710 HORTZONTAL

vel (48 Date: 20231219

g | LI g L
LT LT e

2
350)

000 4000.6000.6000. 12000 16000, 20000 24000 26000, 32000 36000 40000
Frequency (MHz)

Site 03CHI6-HY

Condition PEAK(UNTT)_G6E im SHF_1223_230710 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

Emission below 1GHz

5GHz WIFI 802.11ax HE20 Full (LF)

WIFI 5GHz WIFI

ANT 802.11ax HE20 Full LF

s By Dot 20731225 o) Dot 2073 1225
700 700
a0l o0l

@ @
50 s00)
100 00—
. .
300 WWS 309) 5 ; St
2 Pttt M
ol A i e 200 2 g
100 100
o e e o @e 6w 7 s so oo o 0. 0 o e s we 76 wn swo
Frequency () Freauency M)

site £ 03CHI6 HY sire 03CHI6HY
Condition :QP 3mBILO6_47020_231007_H HORTZONTAL Condition QP 3m BILOG_47020_231007_H VERTICAL

QP/
Peak

TEL : 886-3-327-0868 Page Number : D90 of D102
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT
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<Sample 2>

Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH233 7115MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

1 (dBuVim) Date: 202342.23 A (dBuvim) Date: 20231223
1225 1225
1059 1052
PEAK BEWNI) 6¢ peAK(UN o
o75) o5 Hl "—Hﬂ ’—H_‘ H —H
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Frequency (MHz) Frequency (M)
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Condition +PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNIT)_6E 3m 91200_1522_230323 HORTZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 2023.42.23 evel (BuVim) Date: 20234223
1225) 1225)
1059 1052
1
L o5
700 AV, e 6E 704 avcwn o
g LTI T T
T
359 0]
175 175
100 7110, 7130, 150, 7170, 7190, [z 000 2000. 3000. 000, 5000, 000, 7200
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Condition + AV6_BE(UNIT)_6E 3m 91200_1522_230323 HORIZONTAL Condition

AV6(UNII)_6E 3m 91200_1522_230323 HORIZONTAL
RBW:1000.000KHz VBW:0.270KHz SWT:Auto
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WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH233 7115MHz

6+7

Vertical

Fundamental

1 @BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

+ AV6(UNIT)_6E 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

T s am) ——
129 12
875 # 975 H l I ‘ H —‘ ]
523 52 MWWW"
[ s
eyt e iy
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
RBWT000000K} 12 VOW:A000.000K1 2 SWT-Autc RBW000000KH2 VOW-3000000K4 12 SWT-Auto
87.5| e 87.5(
‘ | |
—r
SR, et
350 30T
eyt e )
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE(UNTT)_6E 3m 9120D_1522_230323 VERTICAL Condition
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Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH233 7115MHz

6+7 Horizontal Vertical

001 1 =™ g .1 0 ) A P
LT AT T I st B T T N ot
Site 03CH16-HY e Site :03CH16-HY e
Condition PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition : .PEAK(UNH),OE 1m SHF_1223_230710 VERTICAL

Peak

Avg.
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SPORTON LAB.

Emission below 1GHz

5GHz WIFI 802.11ax HE20 Full (LF)

WIFI

5GHz WIFI

ANT

802.11ax HE20 Full LF
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QP 3m BILOG_47020_231007_H VERTICAL

Condition + QP 3m BILOG_47020_231007_H HORTZONTAL Condition

QP/
Peak
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<Sample 3>

Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH233 7115MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

1 (dBuVim) Date: 202342.23 A (dBuvim) Date: 20231223
1225 1225
1059 1052
vy,
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o75) o5 Hl "—Hﬂ ’—H_‘ H —H
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I e
525 X MW, st A
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100 7110, 7130, 7150, 7170, 7190, 7. T2 000 2000. 3000. 000 5000, 000, 7200
Frequency (MHz) Frequency (M)
site +03CHI6-HY Site $03CHI6-HY
Condition +PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNIT)_6E 3m 91200_1522_230323 HORTZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 2023.42.23 evel (BuVim) Date: 20234223
1225) 1225)
1059 1052
1
a75) o5
700 v, s, o 70 .wmlmﬁ
d L TUTL L T
e
el
e
359 0|
175 175
100 7110, 7130, 150, 7170, 7190, [z 000 2000. 3000. 000, 5000, 000, 7200
Frequency (MHz) Frequency (M)
site +03CHI6-HY Site 03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 91200_1522_230323 HORIZONTAL Condition

AV6(UNII)_6E 3m 91200_1522_230323 HORIZONTAL
RBW:1000.000KHz VBW:0.270KHz SWT:Auto
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WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH233 7115MHz

6+7

Vertical

Fundamental

Avg.

) @Bovim) Date 2023.1223 ovel (dBuim) Date: 2023.1223
1225 1225
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peax| B 66 peaKuun |
a1 o Hl "—Hﬂ m H T]
109 700
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159 35 a"‘W
123 12
00 7110 7 7%, 70, I o0 7000, D 000, 5000, ED 0
Froauency (M) frequency (M)
Site : 03CH16-HY Site. : 03CH16-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 2023.1223 A @guvm) Date: 2023.1223
1225 122
1050 1054
a7 AN o735
708 ave sciom o - avouun o
o LTI I T
R S Se—
350) mﬂr/—/_/sv
123 12
00 7110 7. 750, 7175 70, 70 T3S o6 7000, D 000, 5000, ED 7
reauency (WH:) requency (MH:)
Site : 03CH16-HY Site. : 03CH16-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition : AV6(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
 RBW:1000.000KHz VBW:0270KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto
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Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH233 7115MHz

6+7 Horizontal Vertical

001 1 =™ g .1 0 ) A P
LT AT T I st B 11 A T | ot
Site 03CH16-HY e Site :03CH16-HY e
Condition PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition : .PEAK(UNH),OE 1m SHF_1223_230710 VERTICAL

Peak

Avg.
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Emission below 1GHz

5GHz WIFI 802.11ax HE20 Full (LF)

WIFI

5GHz WIFI

ANT

802.11ax HE20 Full LF

6+7

Vertical

QP/
Peak

Date: 20231225

ap

Horizontal
s
o
o
00— Py —

0 100 200 300,

site :03CHI16-HY.
Condition

200, 3 3
Frequency (MHz)

700,

+ QP 3m BILOG_47020_231007_H HORTZONTAL
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4 6
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F R N R TR T

B0, %00 1000 0 100, 200 300,
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3 00,
Frequency (MH2)
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<Sample 4>

Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH233 7115MHz

avm [— ) ———
w2 -
wso s
o
et PEAK_BE(UNII)_6E PEAK(UNII) |6
"I 1
700, ‘\ 70.0/
ool " . S BRI
525 A 525 e
[ M
w 254
a -
s 7% L T 7 o0 o0 o0 o 0
Frouancy ey e
Site :03CH16-HY Site. :03CH16-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNII)_6E 3m 91200_1522_230323 HORIZONTAL
ROW-I000.000KH 1z VBWA3000000KHz SWTAuto REW-1000.000KH2 VBW:3000000KHz2 SWT-Auto
avm [—— ctiasavm) [—
19 124
wso 1osd
;
g = o
o ol sequm o o s
/ [ TR A | I
o a2
I N
350 S
s g
7o 7% T T 7 o0 o0 o0 o 0
Frouancy ey e
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE(UNII)_6E 3m 9120D_1522_230323 HORIZONTAL Condition /AVG(UNIT)_6E 3m 9120D_1522_230323 HORIZONTAL
RBWHL000000KHz VBWAO 270kHz SWT-Auto RBW-L000000KHz VBWL0 270Kz SWT-Auto
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WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH233 7115MHz

6+7

Vertical

Fundamental

1 @BuVim)

Date: 20231225

"

PEAK_ BE(UNI) 6|

ok

evel (@Buvim)

Date: 20231225

1225

1050

o75)

pEAK(UNI o

0 A J
st
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+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

X IO I,
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"
359 350
175 175
100 7110, 7130, 150, 7190, 7. T2 000 2000. 3000. 000 5000, 000, 7200
Frequency (MHz) Frequency (M)
site +03CHI6-HY Site $03CHI6-HY
Condition +PEAK_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A dBuvim) Date: 20231225 A (dBuvim) Date: 20231225
1225 1225
1059 1052
[ E—— o735
709 ave| e 6 700 g
o 0 |
T
350 30|
175 175
700 7110, 7130, 7150, 7170, 7190, [z 000 2000, 3000. 000, 5000, 000, 7200
Frequency (MHz) Frequency (MH2)
Site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_1522_230323 VERTICAL Condition + AV6(UNIT)_6E 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto
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Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH233 7115MHz

6+7 Horizontal Vertical
001 1 =™ g .1 0 ) A P
LT AT T I st B 11 A T | ot
Site 03CH16-HY e Site :03CH16-HY e
Condition PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition : .PEAK(UNH),OE 1m SHF_1223_230710 VERTICAL

Peak

Avg.
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Emission below 1GHz

5GHz WIFI 802.11ax HE20 Full (LF)

WIFI 5GHz WIFI

ANT 802.11ax HE20 Full LF
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Peak
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Appendix E. Duty Cycle Plots

Antenna Band Cyl?:lIJeE{O/o) T(us) 1/T(kHz) [VBW Setting
6+7 6GHz 802.11a 85.79 1720 0.58 620Hz
6+7 6GHz 802.11ax HE20 Full RU 85.83 3708 0.27 300Hz
6+7 6GHz 802.11ax HE20 106 RU 85.96 3899 0.26 270Hz
6+7 6GHz 802.11ax HE40 Full RU 85.66 2210 0.45 470Hz
6+7 6GHz 802.11ax HE40 242 RU 85.88 1740 0.57 620Hz
6+7 6GHz 802.11ax HE80 Full RU 85.64 930 1.08 1.1KHz
6+7 6GHz 802.11ax HE80 484 RU 85.59 909 1.10 1.1KHz
6+7 6GHz 802.11ax HE160 Full RU 85.76 554 181 2KHz
6+7 6GHz 802.11ax HE160 996 RU 85.88 1125 0.89 910Hz

MIMO <Ant. 6+7>
6GHz 802.11a 6GHz 802.11ax HE20 Full RU

116.99 dBV

TEL : 886-3-327-0868 Page Number : E1of E3
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

6GHz 802.11ax HE20 106 RU

6GHz 802.11ax HE40 Full RU
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6GHz 802.11ax HE160 996 RU
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